

Clinical Team: What are my HIV medication(s)? What are my other medication(s)?	
Clinical Team: What are my HIV medication(s)?	
Clinical Team: What are my HIV medication(s)?	
Clinical Team: What are my HIV medication(s)?	Clinic Information:
What are my HIV medication(s)?	Cillic Illorination.
What are my HIV medication(s)?	
What are my HIV medication(s)?	
What are my HIV medication(s)?	
	Clinical Team:
	What are my HIV modication(s)?
What are my other medication(s)?	winat are my fire medication(s):
What are my other medication(s)?	
	What are my other medication(s)?

What is coinfection?

Coinfection is when a person living with HIV (PLWH) is also infected with the hepatitis C virus (HCV).

HIV/HCV coinfection is a common scenario because of shared risk factors of both viruses.

HIV/HCV coinfection increases the risk of more severe liver disease, organ failure and other serious health issues.

Treatment of HCV in PLWH should be a priority.

(circled below)
There are 7 different HCV genotypes (types). A genotype is the strain of the virus you have in your body.
You have genotype: 1a, 1b, 2, 3, 4, 5, 6
What stage of liver disease do I have?
Liver disease is "staged" based on the amount of scar tissue
or fibrosis in the liver: Mild Fibrosis (Stage 1) Cirrhosis (Stage 4)
☐ Moderate Fibrosis (Stage 2) ☐ Decompensated Cirrhosis
☐ Bridging Fibrosis (Stage 3) (Stage 5)
What is my HCV load after starting HCV meds?
0-4 Weeks
12 Weeks
24 Weeks
What was my last HIV viral load and CD4?
VL Date
CD4 Date
Which HCV medications am I on?
□ Daklinza ® (daclatasvir) 1 tablet by mouth daily □ 90mg □ 60mg □ 30mg
☐ Epclusa® (sofosbuvir/velpatasvir) 400mg/100mg 1 tablet by mouth daily
☐ Harvoni® (ledipasvir/sofosbuvir) 90mg/400mg
1 tablet by mouth daily
☐ Mavyret® (glecaprevir/pibrentasvir) 100mg/40mg
3 tablets by mouth daily with food
☐ Ribavirin® 200mg tablets twice daily with food
Sovaldi™ (sofosbuvir) 400mg1 tablet by mouth daily
Vosevi [®] (sofosbuvir/velpatasvir/) voxilaprevir) 400mg/100mg/100mg
1 tablet daily with food.
Tanatian® (albaquir/arazanravir) F0ma/100ma
☐ Zepatier ® (elbasvir/grazoprevir) 50mg/100mg 1 tablet by mouth daily
How long is the HCV treatment?
□ 8 weeks □ 12 weeks □ 16 weeks □weeks
This project is/was supported by the Health Resources and Services Administration (HRSA) of the U.S. Department of Health and Human Services (HHS) under grant number 1010HA28866, AIDS Education and Training Center Program for \$1,500,000.00.This information or content and conclusions are those of the author and should not be construed as the official
position or policy of, nor should any endorsements be inferred by HRSA, HHS or the U.S. Government. Rev Nov. 2018